
Appendix 4A “Nutrient Mitigation Technologies and Policies” 

Cape Cod Area Wide Water Quality Management Plan Update Page 1 

Appendix 4A: Nutrient Mitigation Technologies 
and Policies 

Table of Contents 

 
Water Quality Technologies Matrix ....................................................................................................................3 

Guidelines for the Reader .............................................................................................................................4 

General Notes ..............................................................................................................................................5 

Technology Descriptions ...................................................................................................................................8 
[...]
into the effluent can result in phosphorous concentrations from the secondary clarifier effluent 
of about 0.5 mg/L. Refer to Figure 4A-3. 

 

FIGURE 4A-3 BIOLOGICAL PROCESS SCHEMATIC 

  



Appendix 4A “Nutrient Mitigation Technologies and Policies” 

Cape Cod Area Wide Water Quality Management Plan Update Page 65 

The most commonly used chemicals are metal ions including calcium, aluminum and iron. 

Calcium 

Calcium addition to the wastewater using lime is typically a cost effective method. Lime reacts 
with the natural alkalinity in the wastewater to produce calcium carbonate, which is primarily 
responsible for improving suspended solids removal. Once the pH increases beyond 10, excess 
calcium ions reacts with the phosphate. Since the reaction is occurring between the lime and the 
alkalinity of the wastewater, the quantity of lime required is typically independent of the amount 
of phosphate present. Therefore, the quantity of lime required will depend primarily on the 
alkalinity of the wastewater. 

Two major disadvantages exist with the use of lime. The first disadvantage is that since the pH 
has been increased above typical effluent pH requirements (6.5 to 8.0), neutralization of the 
wastewater is required resulting in additional chemical operation and maintenance. The second 
disadvantage is the operation and maintenance of the lime storage and feed system which can be 
very labor intensive. Although sodium hydroxide can be utilized as a substitute for lime 
addition, its purchase cost has typically cost prohibitive. 

Aluminum 

Aluminum or hydrated aluminum sulfate is a chemical compound with the formula Al2(SO4)3. 
It is sometimes referred to as Alum. Aluminum sulfate causes impurities to coagulate which are 
removed as the particulate settles to the bottom of the clarifiers or removed via effluent filters. 
This process is called coagulation or flocculation. The basic reaction is: Al3+ + HnPO43-n ↔ 
AlPO4 + nH+. 

This reaction is deceptively simple and must be considered in light of the many competing 
reactions and their associated equilibrium constants and the effects of alkalinity, pH, trace 
elements found in wastewater. The dosage rate required is a function of the phosphorous 
removal required. The efficiency of coagulation falls as the concentration of phosphorous 
decreases. In practice, an 80 to 90 percent removal rate is achieved at coagulant dosage rates 
between 50 and 200 mg/L. 

Iron 

Ferric chloride or sulphate and ferrous sulphate also known as copperas, are all widely used for 
phosphorous removal, although the actual reactions are not fully understood. Ferric ions 
combine to form ferric phosphate which is removed via settlement. The basic reaction is: Fe3+ + 
HnPO43-n ↔ FePO4 + nH+. 

They react slowly with the natural alkalinity and so a coagulant aid, such as lime, is normally 
add to raise the pH in order to enhance the coagulation process. 

 

 



Appendix 4A  “Nutrient Mitigation Technologies and Policies” 

Page 66 Cape Cod Area Wide Water Quality Management Plan Update 

 

CHEMICAL PRECIPITATION 

Target - Reduce Phosphorous levels to less than 1.0 mg/L 
Advantages Disadvantages 
Simple Impacted by Commodities Market 
Not Impacted by Process Upsets Increased Safety Issues 
Allows Multiple Injection Locations Increased Solids Handling 

TABLE 4A-14 CHEMICAL PRECIPITATION ADVANTEGES AND DISADVANTAGES 

BIOLOGICAL 

Biological phosphorous removal can be achieved by the use of various biological suspended 
growth process configurations. The major advantages of biological phosphorous removal are a 
reduction in chemical costs and sludge production as compared to chemical precipitation. The 
major disadvantage biological phosphorous removal is the potential loss of phosphorus removal 
due to a biological system upset. Biological phosphorous removal involves the incorporation of 
the phosphorous which exists in the influent wastewater into the cell biomass. This is 
accomplished by adding an anaerobic tank sometimes called a “selector basin”. The retention 
time in the selector basin is typically 1-½ to 2 hours of the average daily flow. 

The selector basin is typically divided into three compartments. The first compartment receives 
return activated sludge from the secondary clarifiers, the second compartment receives influent 
wastewater or, if utilized, primary clarifier effluent, and the third compartment provides 
additional retention time. This configuration provides the phosphorous accumulating organisms 
with a competitive advantage over other bacteria. Upon reaching the aeration tanks, the 
phosphorous accumulating organisms are encouraged to grow and consume phosphorous and 
are subsequently removed from the process as a result of sludge wasting in the secondary 
clarifiers. Refer to Figure 4A-4. 

 

FIGURE 4A-4 BIOLOGICAL PHOSPHOROUS SCHEMATIC 



Appendix 4A “Nutrient Mitigation Technologies and Policies” 

Cape Cod Area Wide Water Quality Management Plan Update Page 67 

The amount of phosphorous removed by a biological basin can be estimated from the amount of 
COD that is available in the wastewater influent. Better performance of biological phosphorous 
removal systems is achieved when COD acetate is available at a steady rate (Table 4A-15). 

BIOLOGICAL 

Target - Reduce Phosphorous levels to less than 1.0 mg/L. 
Advantages Disadvantages 
Low O&M Cost Prone to Process Upsets 
Simple Operation Dependent on Influent Characteristics 
Improves Biological Process Dependent on WWTF Process Performance 

TABLE 4A-15 BIOLOGICAL ADVANTEGES AND DISADVANTAGES 

PHYSICAL 

Filtration 

Filtration is a mechanical or physical operation which is used to separate solids from liquids by 
interposing a medium through which only the liquid can pass. The liquid that pass through is 
called a filtrate while oversize solids in the liquid are retained. It does not result in a complete 
separation of the liquid and solids as the solids will contain some liquid and the liquids will 
contain some solids both of which depends on the pore size and filter thickness (Table 4A-16). 

FILTRATION 

Target - Reduce Phosphorous levels to less than 0.2 mg/L. 
Advantages Disadvantages 
Reliable Operation May Be Impacted by Process Upsets 
Simple and Operator Friendly Technology High Headloss 
Enhances Disinfection Performance  May Require Pumping 

TABLE 4A-16 FILTRATION ADVANTEGES AND DISADVANTAGES 

Ballasted Flocculation 

US EPA’s Wastewater Technology Fact Sheet defines ballasted flocculation or high rate 
clarification as a physical-chemical treatment process that uses continuously recycled media and 
a variety of additives to improve the settling properties of suspended solids through improved 
floc bridging. The objective is to form micro-floc particles with a specific gravity of greater than 
two. Faster floc formation and decreased particle settling time allow clarification to occur up to 
ten times faster than with conventional clarification, allowing treatment of flows at a 
significantly higher rate than allowed by traditional unit processes (Table 4A-17). Four common 
processes are: (a) BluePRO; (b) Siemens - CoMag; (c) AquaDAF; and (d) ACTIFLO. 

 Blue Water – Blue PRO 
The BluePRO process is a physical and chemical treatment process, which combines 
co-precipitation and adsorption. The technology uses an automatically regenerating up-



Appendix 4A  “Nutrient Mitigation Technologies and Policies” 

Page 68 Cape Cod Area Wide Water Quality Management Plan Update 

flow filter for solids removal. The filter has continuous flow, which allows constant 
operation without having to shut down for backwashing. The Blue PRO process uses 
ferric oxide coated sand through two continuously operating up-flow filters to remove 
phosphorus through adsorption and filtration of precipitated particles. This process 
requires a steady dosing of ferric chloride to continuously regenerate the sand for proper 
operation. This process can produced phosphorus concentrations below 0.1 mg/L but 
upstream process upsets can result in problematic operation resulting in phosphorus 
concentrations of over 1.0 mg/L in the effluent of the first filter. Using a second filter, 
directly following the first filter, is required to achieve low levels of phosphorus (<0.05 
mg/L). 
 

 Siemens - CoMag 
The Siemens - CoMag process uses magnetite (Fe3O4) as a ballast to assist in settling 
of flocculated particles. Siemens - CoMag™ uses ballasted flocculation, solids contact 
and high gradient magnetic separation to enhance phosphorus and suspended solids 
removal. Metal salt is added to the wastewater and the pH is adjusted. The wastewater is 
mixed with fine magnetic ballast to increase floc density and permit floc removal using a 
magnetic separator. The tiny magnetic particles, with a specific gravity of approximately 
5.2, are enmeshed into the floc and function as magnetic handles and weighting agents. 
Polymer addition enhances flocculation. The ballasted flocs settle rapidly in a small 
clarifier. Most of the solids are recirculated to the reaction tanks and the rest are 
removed as sludge. The clarified effluent passes through a magnetic separator in a final 
polishing stage to remove flocs that escaped the clarifier. The ballast is recovered from 
the sludge in a recovery drum separator and recycled to the reaction tanks. The 
phosphorus-containing sludge is removed from the system at the recovery drum. This 
process can operate with ferric chloride, aluminum sulfate, and poly-aluminum chloride 
to consistently achieve concentrations of phosphorus below 0.1 mg/L. The process uses 
higher concentrations of polymer (3.0 mg/L) and coagulant to reach the low 
concentrations of phosphorus without the assistance of a polishing magnet. Using a 
polishing magnet typically produces low phosphorus concentrations (<0.05 mg/L). 
 

 IDI - AquaDAF 
The AquaDAF process used air injection to float flocculated particles to the surface, as 
opposed to settling Dissolved air flotation (DAF) is a clarification process in which 
destabilized particles are removed by attachment to air bubbles and are floated to the 
water surface and removed. DAF has been shown to be effective in the removal of low-
density particles such as iron- and aluminum hydroxide flocs and algae. In the DAF 
process, chemically treated water is flocculated in mechanical flocculation basins where 
particles are created for subsequent removal in the DAF clarifier. After the flocculation 
state (typically 10 to 15 minutes), water enters the DAF clarifier where a supersaturated 
air-water stream is injected resulting in the release of micro-bubbles. The formed 
bubbles attach to particles floating them to the surface where they are removed. Typical 
DAF loading rates are limited to less than 10 gpm/sf because the down-flow velocity of 
the water is greater than the rise rate of the bubbles. However, the high-rate AquaDAF 
process utilizes a false-floor as a bubble collector enabling loading rates exceeding 10 
gpm/sf. The sludge “blanket” created by the rising air bubbles, will be removed through 
hydraulic flooding. This process operates with ferric chloride to achieve consistent 
concentrations of phosphorus below 0.1 mg/L. Alternative coagulants such as aluminum 
sulfate and poly-aluminum chloride can be used be typically results in slightly higher 
phosphorus concentrations. This process requires filtration to consistently achieve low 



Appendix 4A “Nutrient Mitigation Technologies and Policies” 

Cape Cod Area Wide Water Quality Management Plan Update Page 69 

concentrations of phosphorus (<0.05 mg/L). 
 

 Kruger - ACTIFLO 
The ACTIFLO process is a ballasted flocculation system with microsand injection for 
additional sedimentation. used microsand as a ballast to assist in settling of flocculated 
particles. The high rate flocculation system contains basins for coagulation, microsand 
and polymer injection and maturation of the ballasted floc particles. A settling basin with 
tube settlers is also included for the removal of settleable particulate material. The 
microsand is removed using hydrocyclone pumps, which separates the microsand from 
the sludge with centrifugal forces. This process can operate with ferric chloride, 
aluminum sulfate, and poly-aluminum chloride to achieve consistent concentrations of 
phosphorus below 0.1 mg/L. This process requires filtration to consistently achieve low 
concentrations of phosphorus (<0.05 mg/L). 

BALLASTED FLOCCULATION 

Target - Reduce Phosphorous levels to less than 0.1 mg/L 
Advantages Disadvantages 
High Removal Capabilities High Capital and O&M Costs 
Well-Suited for Lower P Limits Increased Sludge Handling 
Flexible and Ability to Phase Operation May Require Pumping 

TABLE 4A-17 BALLASTED ADVANTEGES AND DISADVANTAGES 

Membrane 

Membrane bioreactor (MBR) is the combination of a membrane process like microfiltration or 
ultrafiltration with a suspended growth bioreactor, and is now widely used for municipal and 
industrial wastewater treatment facilities. Municipal wastewater treatment facilities continue to 
MBR technology due to two advantages over conventional biological wastewater treatment-
improved effluent quality and a smaller footprint. When coupled with membranes, biological 
and chemical phosphorous removal methods can be employed to meet total phosphorous 
effluent limits of less than 0.1 mg/L. Phosphorus precipitation, combined with the positive 
barrier the membrane provides, reduces the amount of phosphorus and suspended solids in the 
wastewater effluent (Table 4A-18). 

It is possible to operate MBR processes at higher mixed liquor suspended solids (MLSS) 
concentrations compared to conventional settlement separation systems, thus reducing the 
reactor volume to achieve the same loading rate. Two MBR configurations exist: (a) 
internal/submerged, where the membranes are immersed in and integral to the biological 
reactor; and (b) external/sidestream, where membranes are a separate unit process requiring an 
intermediate pumping step. 

MEMBRANE 

Target - Reduce Phosphorous levels to less than 0.05 mg/L 
Advantages Disadvantages 
High Removal Capabilities High Capital Cost 



Appendix 4A  “Nutrient Mitigation Technologies and Policies” 

Page 70 Cape Cod Area Wide Water Quality Management Plan Update 

Exceptional Solids Removal Effluent Pumping Required 
Flexible Operation High O&M Cost 

TABLE 4A-18 MEMBRANE ADVANTEGES AND DISADVANTAGES 

INTERMITTENT SAND FILTERS 

An Intermittent Sand Filter (ISF) removes contaminants in wastewater through a combination 
of physical, chemical, and biological treatment processes. Although all three play an important 
role in effective treatment, the biological processes play the most important role. A ISF is 
typically built below grade with a 24-inch bed of graded media, lined with an impermeable 
membrane. A well graded sand is the most common media, but anthracite, mineral tailings, 
bottom ash, etc., have also been used. The surface of the ISF is intermittently dosed with effluent 
that percolates in a single pass through the media. After being collected in the underdrain, the 
treated effluent is transported to a line for further treatment or disposal. Three common IFS 
systems are: (a) gravity discharge; (b) pumped discharge; and (c) bottomless. 

Gravity Discharge 

A gravity discharge ISF is usually located on sloping topography with the long axis 
perpendicular to the slope to minimize the excavation required. The bottom of the gravity 
discharge ISF is typically constructed several feet higher than the leaching field area and may 
require that the filter to be constructed partially above ground. 

Pumped Discharge 

A pumped discharge ISF is usually sited on level ground and its location in relation to the 
leaching field is not critical since a pump located within the sand filter bed allows effluent to be 